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Item Code Alternate Code Extended Description

531879 531877-58B Planer 12.5"Ch Motor Complete 531877-58B

531882 531877-15B Planer 12.5"Ch-Gearbox Housing 531877-15B

531883 531877-52B Planer 12.5"Ch Reset Switch 531877-52B

531884 531877-26A Planer 12.5"Ch Drive Belt 531877-26A 533018
531885 531877-20A Planer 12.5" Ch Blade Set (2) 531877-20A single side
531886 531877-1C Planer 12.5"Ch-Ht Adj Screw Lh 531877-1C

531887 531877-26C Planer 12.5"Ch-Ht Adj Screw Rh 531877-26C

531888 531877-38A Planer 12.5"Ch-Drive Chain 531877-38A

531889 531877-37A Planer 12.5"Ch-Drive Sprocket 531877-37A

531890 531877-3-29 Planer 12.5"Ch Bevel Gear Set 531877-3-29

531891 531877-27A Planer 12.5"Ch-Upper Frame 531877-27A

531893 531877-11B Planer 12.5"Ch Carbon Brush Pair 531877-11B
533542 531877-32B Planer 12" Switch/Safety Lock 533018 530284 531877
536169 531877-40A Planer 12.5"Ch-Rubber Roller 531877

595716 531877-52N Planer Thicknesser 12.5" Replacment Switch New Type suit 531877



https://www.toolex.com.au/products/531879
https://www.toolex.com.au/products/531882
https://www.toolex.com.au/products/531883
https://www.toolex.com.au/products/531884
https://www.toolex.com.au/products/531885
https://www.toolex.com.au/products/531886
https://www.toolex.com.au/products/531887
https://www.toolex.com.au/products/531888
https://www.toolex.com.au/products/531889
https://www.toolex.com.au/products/531890
https://www.toolex.com.au/products/531891
https://www.toolex.com.au/products/531893
https://www.toolex.com.au/products/533542
https://www.toolex.com.au/products/536169
https://www.toolex.com.au/products/595716

No. | Description Specification | Quantity No. | Description Specification | Quantity
Upper Mechanism 28 | Cross round head screw M4+*0.7P*8 2
1 Hexagonal socket head screw M5+0.8P*30 | 2 29 | Plain washer 4+10+0.8 2
2 Spring washer 5.1*9.2#13 |2 30 | Pulley guard 1
3 | Chip guard assembly 1 31 | Chain guard 1
nglﬁléalgdbal % 32 | Cross round head screw M5+0.8P*8 2__ -
4 | sponge piece 1 33 | "C” circlip RTW-35 1
5 Upper guard 1 34 | Bearing 6202-2NK 1
6 Hexagonal socket head screw M8*1.25P*16 | 4 35 | Hexagonal socket head screw M6+1.0P*20 |2
7 | Hexagonal socket head screw M6*1.0P*16 |1 36 | Self tapping screw M*159p+20 |2
8 Spring washer ;‘1.10_2.1 4 1 37 | Chain sprocket 3
Handle set 1 38 | Chain #41%26P 2
9 [ Handle crank 1 39 [ Spacing collar ) 1
10 | Hand knob 1 40 | Rubber roller 2
11 | Handle guard 1 41 | Cross round head screw M5*0.8P*10 | 8
12 | Handle shaft 1 42 | Bracket plate - 4
13 | Spring pin 6*20 4 43 | Roller bracket 4
14 | Bush 2 44 | Bracket spring 4
15 | Roller 1 45 | Cross round head screw M4*0.7P*8 |1
16 | Gib 2 46 | Indicator 1
17 | Cutterhead 1 47 | Indication label 1
18 | Double round end key 5#5+10 1 48 | Pin 2
19 | Spring _ 1 49 | Spring washer 610102014 |4 |
20 | Knife 2 50 | Gauge rod : 1
21 | Gib lock screw 1/4-28UNF | 14 51 | Knife setting guide 2
22 | Bearing 6203-2NK 1 52 | "E" circlip ETW-9 4
23 | "C” circlip RTW-40 1 56 | Waming label 1
24 | Cutterhead pulley 1
25 | Nut i 1
26 | Belt 1356 1
27 | Upper frame 1
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No. | Description Specification Quantity No. | Description Specification Quantity
Motor Assembly 30 | Chain sprocket 8 1
- Switch casing assembly 1
1 Motor casing 1 !
e 31 | Spacing plate 1
2 Stator assembly 1
3 it 1 34 | Dust guard plug 1
ate
32 | Switch guard (black) 1
4 Self tapping screw M4.85*1.59P+70 2 -
8 Seari YE20L2NK ] 36 | Electrical wire clamp 1
n -
- Rean g o ) 37 | Self tapping screw M4+*16 4
tol em
- B° r assembly - 49 | R type plug SSP-10 1
earing 35 | Power wires 1
9 Motor pulley 1 Safety wire ball 1
10 | Carbon brush y 2 51 | Power wires 1
h
Carbon brush bracket 1 33 | Switch plate 1
10 | Carbon brush cover 1 38 | Self tapping screw MA4.85%1.50P*50 |3
11 | Carbon brush 2 40 | Plain washer 4+1040.8 2
- - -
13 | Set screw M50.8P*10 2 42 | Cross round head screw M4*0.7P*8 2
14 | Gear box cover _ 1 45 | Teeth washer BW-S 3
15 | Gear box 1 46 | Self tapping screw Ma4.85%1.650P*60 |1
16 | Gear shaft 8 1 48 | Positioning pin 5.6%7.1*5 2
17 | Gear 70 B 52 | Safety switch 1
18 | Double round end key 4*4*8 1 53 | Temperature control switch 1
19 | Bronze bush 8+11.13410 2 1
20 | Gear shaft 8 1 57 | Nut 1
21 | Gear 46 1 54 | Temperature control wire 2.0/1C*13cm*2 1
22 | Double round end key 34347 1 55 | Cross round head screw MS5*,08P*8 1
23 | Bush 6*10%9 2 56 | Motor label 1
24 | Gear 33 1 58 | Motor name plate 1
25 | Shaft 1
26 | Bearing #6202Z(A) 1
27 | Double round end key 4%4*10 1
28 | "C" circlip STW-15 2
29 | Bearing #6002Z(A) 11
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Description Specification | Quantity No. | Description Specification | Quantity

Base Assembly 29 | Bevel gear 2

1 Left screw 1 30 | "S” circlip STW-10 2

2 Double round end key 4*4+8 1 31 | Side guard 2

3 Bevel gear 2 32 | Cross round head screw M5*0.8P*6 |4

4 | "E" circlip o ETW-8 2 33 | Bush (A) 4

5 Double round end key 4+478 2 34 | Screw spring 2

6 Hexagonal socket head screw M6*1.0P*10 | 4 35 | Camrying handle 2

7 | Fixing piece 2 36 | Cross round head screw 8
8 Transmission shaft 1
9 Table extension bracket 4
10 | Plain washer 6*19+*3 4
11 | Table extension bracket ME*1.0P*8 |4
12 | Table axtel_mu: roller (seamless steel pipe) 20*350 2
.-13 Depth scale 1
14 | Hexagonal head screw M6*1.0P*25 | 4
15 | Nut ME+1.0P 4
16 | Table extension 2
17 | Base 1
18 | Plain washer 5/16*23+*2 |4
TQI- Hexagonal socket head screw M8*1.25P*20 . 4
20 | Spring pin 6*20 4
21 | Pad 1
22 | Cross round head screw ME*1.0P*10 | 4
23 | Guide plate P
24 | Column 4
25 | Double round end key 4%4+8 1
26 | Right screw 1
27 | Hexagonal socket head screw ME6*1.0P*10 | 4
28 | Fixing piece 2




